KST Enterprises LLC
dba KST Kustoms
282 Murphy Industrial Blvd
Bremen, GA 30110
770-537-9133(P)
email: brett.kent@kstga.com
or visit our web site @ www.kstkustoms.com
or visit our Facebook & Instagram page at KST

Kustoms
KST KUSTOMS MIRROR BRACKET KIT
P/N MB2016
Kit contents: Required tools:
1 RT Mirror bracket T-25 Bit
1 LT Mirror Bracket 9/16" Socket

2 3/8" 16x1/2 Bolts
2 3/8" Flange nuts
2 3/8" Washers

Approximate assembly time 45 min

Installation Instructions

Remove 4 bolts from inner fairing using T-25 bit.




Remove 3 bolts from windshield/ outer fairing using T-25 bit F|g .2

Lift fairing off lower tabs and remove from assembly, place in a clean flat surface so it does
not get damaged.

Fig. 3

Remove nut from stock
mirror bracke using 9/16"
socket. Remove mirror from
inner fairing. Repeat on
opposite side mirror

Place mirror brackets
laying with KST emblem
facing up and beveled
edge facing out. Match
right side bracket to right
side mirror and left side
bracket to left side mirror.

Fig. 4

Assemble mirrors to
mirror brackets using 3/8
flange nuts Confirm right
mirror/right bracket and left
mirror/left bracket and
tighten with 9/16" socket

Fig. 5




Fig. 6

Loosely attach mirror
bracket to inner fairing
using 3/8" washers and
3/8" 16-1/2 bolts.

Set mirror bracket straight up and down making sure left and FI 7
right sides are identical and tighten bolts. g

Assemble outer fairing to fairing housing making sure bottom tabs are in
correct position and rubber seal is in place around fairing. Assemble
windshield unit and install and tighten (3) bolts. Install and tighten (4)

bolts on inner fairing. Refer to Fig. 1 and Fig 2

Notes: Do not discard mirror nuts and plastic angle washers if you ever
want to replace mirrors to stock position,



